
 

The Titan 2 Rig Kit includes five 3D printed 
parts and all the hardware shown here. 

Parts list for the KAPtery Titan 2 Rig Kit 

Full instruction guide at KAPtery.com/guides 

For spare parts: KAPtery.com        Technical support: http://kaptery.com/contact/ 

The following parts are included in the Titan 2 Rig Kit, and all but the 3D printed 
parts are included in the Titan 2 Hardware Kit. 

3D printed parts (PLA unless noted, 

printing files at Thingiverse) 

 Upper frame 

 2 leg brackets (ABS) 

 1 dual camera tray 

 1 single camera tray 

 filament for repairs 

Bumpers, legs, polyethylene tubing 

o 5/16” OD, 128 cm total 
 52 cm upper loop 
 four 12 cm legs 
 two 28 cm leg loops 

for camera tray 
o 3/8” OD, 52 cm total 

 two 26 cm leg loops for leg brackets 
o four ¼” oak dowel legs, 12 cm (not pictured) 
o four ¼” oak dowel, 3 cm, for attaching 3/8” tubing to leg brackets on 

upper frame 
o three 3/16” dowels (wood or plastic), 2.5 cm for joining 5/16” tubing 

For attaching leg brackets to upper frame 

o 8 nylon machine screw 4-40 3/8” 
o 8 nylon or steel hex nut 4-40 

For attaching camera tray to upper frame 

o 2 thumb screw 6-32 ¾” 
o 2 wing nuts 6-32, 23/32” spread 
o 2 nylon insert locknuts, 6-32 
o 2 washers. 9/32” 

Two thumb screws for attaching camera to camera tray, 1/4 20, 3/8” 

o one ¾” knob, for center tray with lip 
o one 1” knob 

http://www.kaptery.com/products/?f=product&id=28&name=Titan-2-Rig-kit
http://kaptery.com/guides
http://kaptery.com/products/
http://kaptery.com/contact/
http://www.kaptery.com/products/?f=product&id=20&name=Titan-2-hardware
http://www.thingiverse.com/cfastie/designs?sort=&filter=&search=KAPtery

